F5 |RFERS FEFELW =
NO. [Code Part name quantity
1 191221 12+ BS1768 3/8-24UNFX38  |BOLT 3/8-24UNFX38 1
2 [94042 A FLAT WASHER 1
3 [602001 FLTI A e BLADE WASHER 1
4 |602002 AR BLADE 1
5 |602057 T1 BLADE ADAPTER 1
6 |606300 IRZH 5 85GB119.2 TRANSMISSION GEAR PIN 2
7 |605058 TREN A8 kT CLUTCH AND BRAKE CABLE 1
8 (91304 HAIEE EX16 BOLT M6X16 2
9 (606109 e BELT COVER 1
10 [90060 125} M6 BOLT M6 4
11 [606011 T INITIATIVE PULLEY 1
12 91405 24 MEX8 BOLT M6X8 1
13 |606088 VE 7 #:GB 11544 BELT VZ762 1
14 (92139 B HE4ET KAL50x 12 SCREW KAL50X12 11
15 (296501 L E KEY 1
16 |601168-175 E|E DECK 1
17 |606357 Bl 56 il [ 2 AR FRONT AXLE PLANK 2
18 (92149 24T M6X12 SCREW M6X12 8
19 (92150 PR4T SCREW 3
20 92078 $24]T M6%16 SCREW M6X16 4
21 94041 [ WASHER 4
22 220015010117 |%&zh#L DVO150 ENGINE DVO150 1
23 |94036 FF O CIRCLIP 3
24 1604016 G EREE TORSIONAL SPRING (L) 1
25 604039 J 5 AR Al AXLE(REAR COVER) 1
26 604090 S E REAR COVER 1
27 604045 fEm R TORSIONAL SPRING (R) 1
28 1606160 Je R hE NYLON COLLAR 2
29 606340 Je e b [ FE AR REAR AXLE PLANK 2
30 |601005 REPE CABLE PROTECTION PIPE 1
31 1604004 B RE BACK PANEL 1
32 1601004 Jak ik MULCHING PLUG 1
33 |90059 4R BOLT M8 4
34 |91868 BRER BOLT 2
35 1599601 AL CLIP WIRE HARNESS 1
36 (92151 212 (8] 3Ly £ 4 MBX20 BOLT M8X20 4
37 1601098 EHFHE LEFT HANDLE SUPPORT 1
38 90058 425 M6 NUT M6 8
39 |605005-206 THEFF LOWER HANDLE 1
40 605159 “hik CLIP 1
41 603108 BB FTE St HEIGHT-ADJUSTING HANDLE BAR ASSEMBLY 1
42 |605008-206 FHEAT UPPER HANDLE 1
43 91870 B ER BOLT 1
44 1605010-010 8 K AT BRAKE LEVEL 1
45 |605007-053 HHEE SOFT GRIP 1
46 |605015-010 IREHF AT CLUTCH LEVEL 1
47 1605009 T 48 ROPE GUIDE SUPPORT 1
48 90016 WAL IR LR M6 BOLT M6 1
49 603004 P EAT HEIGHT ADJUSTMENT LINK BAR 1
50 |90061 ZETIER} NUT 2
51 1603062 BAERE HEIGHT ADJUSTER SPRING 1
52 605224 HRIESETFIR HANDLE FAST FIX 2
53 |606016 sk E R SPRING 1
54 1601099 AT RIGHT HANDLE SUPPORT 1
55 191404 124 GB5783 M6X14 BOLT GB5783 M6X14 2
56 92224 AT E 2 iR FIXED BOLT 2
57 1604047-108 EEAR CLIPPINGS BAG 1
58 1604046-010 EEEAsra STRAW BAG HOLDER 1
59 605098 =Hd TRIANGLE KNOB 4
60 |606147-206 BE WHEEL COVER 2
61 |606142 BER REAR WHEEL 2
62 606008 Sibke INNER WHEEL COVER 2
63 604008 e R GE SIDE DISCHARGE CHUTE 1
64 604011 MEwRAE TORSIONAL SPRING 1
65 604012 1) 2 47 3 40 BRACKET(SIDE DISCHARGE COVER) 1
66 604010 1) 32 5% 4l AXLE(SIDE DISCHARGE COVER) 1
67 606298 i LEFT GEAR ASSY 1
68 604216 ) 5 AR Bl SIDE COVER ASSEMBLY 1
69 [90057 2 GB6182 NUT M10 4
70 |605006 THEAE L LOWER PUSH ROD PLUG 2
71 94046 BIERE FLAT WASHER 4
72 606348 HiT % fil FRONT AXLE 1
73 |606004 i HOLD HOOP 2
74 |606144-206 Bz WHEEL COVER 2
75 606140 FHES FRONT WHEEL 2
76 94049 i B A T O 44 CIRCLIP 4
77 606299 ik 5 RIGHT GEAR ASSY 1
78 606083 A5 GEAR BOX 1
79 |603003-206 HEETE HEIGHT ADJUSTER COVER 1
80 606349 JE 4l REAR AXLE 1
81 (91876 B =i M8*68 FIXED BOLTM8*68 2
g2 (91972 01 btk FIXED PIN 2
83 94099 SEH DY WASHER®8 2
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